



**BUREAU
VERITAS**

TEST REPORT

COMPANY NAME: PT. SHINTA INDAH JAYA
ADDRESS: JL. RAYA SUBANG – CIKAMURANG, SANCA, KEC. GANTAR
KABUPATEN INDRAMAYU, JAWA BARAT 45264
EMAIL: shintagroup@gmail.com, eric.tanudjaja@dymatic.co.id
ATTN: Mrs. Stacey Hermijanto
TEL: (0234) 7159025
FAX: /

Report No.: (6720)210-0709
Form No.: 27868
Date In: 28th July 2020
Date Out: 21st Aug 2020
No. Of Working Days: 17
Page: 01 of 04
Pretest for Buyer: N.A

Sample Description:	Polyester 100%
Color(s):	Blue
Lab Id Color(s):	Blue
Style No. (s):	TS.410594. 165.61.P2 (Inter Lock)
Article No(s):	N.A
Lot No. (s):	Not Listed
P.O. No.:	N.A
Quantity Submitted:	2 Piece
Size:	Not Listed
Country of Origin	Indonesia
Country of Destination:	Indonesia
End Use:	N.A

Submitted Fiber Content:	N.A
Fiber Content:	Not Listed
Test Requested:	Determination Of Antiviral Activity Of Textile Products
Submitted Care Instruction:	Not Listed
Suggested Care Instruction:	Not Listed

If Retest

Previous Report No.:	/
-----------------------------	---

If Revision

Reason For Revision:	/
-----------------------------	---

(6720)210-0709 S

"Pls. refer the website www.nabl-india.org to view our Scope of accredited Tests.

Bureau Veritas
Consumer Products Services, Inc.
Bureau Veritas Consumer Products
Service (India) Pvt. Ltd. C-19,
Sector-7 Noida -201301 (U.P.)
(Tel: 0091-120-4768176
0091-120-2424746

This report is governed by, and incorporates by reference, CPS Conditions of Service as posted at the date of issuance of this report at <http://www.bureauveritas.com/home/about-us/our-business/cps/about-us/terms-conditions> and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. Measurement uncertainty is only provided upon request for accredited tests. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence or if you require measurement uncertainty; provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute you unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents

PHOTO OF THE SUBMITTED SAMPLE



**BUREAU VERITAS
CONSUMER PRODUCTS SERVICES (INDIA) PVT. LTD.
AUTHORIZED SIGNATORIES**



Pankaj Verma

Deputy Manager - Leather, Footwear & PPE
pankaj.verma@in.bureauveritas.com
Ph: +91-9599813422

PLEASE CONTACT:

FOR ANY TECHNICAL ISSUES: MR. PANKAJ VERMA

E. MAIL: pankaj.verma@in.bureauveritas.com PHONE NO: +91 9599813422

FOR ANY INVOICING MATTER:

E. MAIL: martin.sebastian@bureauveritas.com PHONE NO: 0120-4368115



SUMMARY OF TEST RESULTS

TEST PROPERTY	COMMENTS
DETERMINATION OF ANTIVIRAL ACTIVITY OF TEXTILE PRODUCTS	SEE RESULT

NOTE:

1. Only the listed tests have been conducted as per customer request.
2. Laboratory is not responsible for safety of the users in any case, these results do not purport to address all of the safety concerns, if any associated with use of the final product, above test Antiviral Activity of Textile product is not accredited under NABL test scope.
3. Tests have been performed as per submitter request for their internal quality check.
4. Reports represents the results for submitted product only.
5. It's not inspection pulled samples but it has been submitted by customer end.
6. Results shows the performance tested under laboratory conditions for the submitted sample by the client, please note that the test may not reflect the reality of use.
7. Users are responsible to establish safety and determine the applicability of the PPE's as per the regulatory requirements and uses, the test does not conform to all blood borne pathogens exposure.
8. Above Listed test Antiviral Activity has been subcontracted to Non BVCPS Lab.
9. This report is only for customer self-reference.
10. Test Report has not been concluded as no desirable provided.

<p>DETERMINATION OF ANTIVIRAL ACTIVITY OF TEXTILE PRODUCTS</p> <p>Test Method: ISO 18184</p> <p>Sample: Fabric – Blue</p>
--

CRITERIA	REQUIREMENTS	METHOD
Storage Conditions	Ambient	ISO 18184
Appearance of the Product	N/A	
Neutralization Method	Dilution	
Product Diluent	N/A	
Test Concentrations	Neat as supplied	
Test Temperature	25°C ± 1°C	
Temperature of Incubation	34°C ± 1°C (For Influenza A Virus)	
Identification of the Viral Strains:	Influenza A Virus (H3N2)	
Contact Times	2 hrs.	



Report No. (6720)210-0709
Page No. 04 of 04

TEST RESULTS

ORIGINAL

TESTED AGAINST: Influenza A Virus (H3N2): ATCC VR-1679

Sample Details: Fabric – Blue	Log Value
Reference Specimen Immediately after inoculation	5.2
Reference Specimen after 2 hours contact time (of inoculation)	0.8
Antiviral Activity Log (Avg. Reduction)	4.4
Total Viral Activity Reduction (%)	99.997 %

AFTER 20 WASHES

TESTED AGAINST: Influenza A Virus (H3N2): ATCC VR-1679

Sample Details: Fabric – Blue	Log Value
Reference Specimen Immediately after inoculation	5.2
Reference Specimen after 2 hours contact time (of inoculation)	1.5
Antiviral Activity Log (Avg. Reduction)	3.7
Total Viral Activity Reduction (%)	99.9 %

-----END OF TEST REPORT-----